UK: 01564  783  192
Int: +44 1564 783 192

Close

If you know the part number you require, enter it here

Spark delay unit - Electra X

May help avoid expensive sprag clutch failure!

more details
Electrical

more details
View Hitchcocks from inside the building, click here and explore all areas
A behind the scenes look at Hitchcocks Motorcycles

« Index

1965 Continental GT

Page 2 - Piston, Connecting Rod & Crankshaft

Move your cursor over the different parts in the exploded diagram for more information

1

There are 9 products in this position

Click illustration number for more information

3

There are 4 products in this position

Click illustration number for more information

5

GUDGEON PIN
GUDGEON PIN (38770)

22595

Click illustration number for more information

6

PISTON CIRCLIP
CIRCLIP, PISTON (38771)

20363

Click illustration number for more information

7

CONNECTING ROD WITH BOLTS, LESS SHELLS
CON ROD WITH LATER TYPE CAP SCREWS (Order shells separately)

39358B

Click illustration number for more information

8

BIG END SCREW
CONROD CAP SCREW

37311A

Click illustration number for more information

11

BIG END SCREW WASHER
WASHER, 5/16'' (reduced o/d)

14691

Click illustration number for more information

13

There are 6 products in this position

Click illustration number for more information

14

CRANKSHAFT, ** USED ** NEEDS REGRIND

44770

Click illustration number for more information

16

CRANKSHAFT OIL PASSAGE PLUG

44649

Click illustration number for more information

17

CRANKSHAFT STUD (OIL FEED)
CRANKSHAFT OIL FEED STUD

41831A

Click illustration number for more information

19

CRANKSHAFT ROTOR STUD
STUD, 3/8" x 1.5/16" BSF, ROTOR

42359

Click illustration number for more information

20

PUSH ROD C/W ENDS
PUSHROD WITH ADJUSTER

45247

Click illustration number for more information

22

PUSH ROD END (TOP)
PUSHROD END (TOP)

45245

Click illustration number for more information

23

PUSH ROD END BOTTOM
PUSHROD END (BOTTOM)

38132

Click illustration number for more information

24

PUSH ROD ADJUSTING SCREW
ADJUSTING SCREW, PUSHROD (250cc)

39160

Click illustration number for more information

25

PUSH ROD ADJUSTING SCREW NUT
NUT, 1/4'' X 26tpi

27620

Click illustration number for more information

26

CRANKSHAFT DISTANCE PIECE

39035

Click illustration number for more information

27

CRANKSHAFT SLEEVE

41816

Click illustration number for more information

28

ENGINE SPROCKET (23 TEETH)
SPROCKET, ENGINE (23 TEETH)

39036

Click illustration number for more information

29

ENGINE SPROCKET WASHER
ENGINE SPROCKET WASHER/SPACER

36852

Click illustration number for more information

30

TIMING SPROCKET (14T)
TIMING SPROCKET (14T)

36853

Click illustration number for more information

31

WASHER
WASHER, 7/16''

5025

Click illustration number for more information

32

CRANKSHAFT SPROCKET NUT
NUT, 7/16" BSF, TIMING SPROCKET/HEAD STEADY

DE390

Click illustration number for more information

Piston, Connecting Rod & Crankshaft

Opening times: Monday - Friday 9am - 6pm | Closed: Saturday and Sunday
IF YOU ARE NEW TO THIS SITE AND WOULD LIKE INSTRUCTIONS ON HOW TO USE AND NAVIGATE IT, PLEASE CLICK HERE.
Units 7 & 8, Rosemary Court, Oldwich Lane West, Chadwick End, Solihull, B93 0EY, UK

© Hitchcocks Motorcycles Ltd. 2010 | Terms & Conditions

Back to top